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75040L 7,000 313 (12.3) 3.1 (6.8) 138(4.9)  91.69 /102.69180 (7) M14x2.0 3.97 3/8 6.2(90)

Speed
RPM

Weight
kg/lb

Pressure
Bar / PSI

Noise dB(A)
LpA   LwA

Vibration
m/s

Air Inlet
inch

Consumption
LPM / CFM

Wheel
mm/inch

Spindle
Size

1.72 (2.3)

Power
KW/HP

Index No. Description Quantity Index No. Description Quantity Index No. Description Quantity
1 Housing 1 18 Oil Seal 1 35 Screw 1
2 Exhaust Deflector 1 19 Connect Nut 1 36 Handle  1
3 O-Ring (w1.78*d32.3) 1 20 Screw 1 37 Valve Stem 1
4 Silencer Fixing Ring 1 21 Wheel Flange(M14) 1 38 Trigger Pin (D4*L26) 1
5 Push Button Kit 1 22 Wheel Flange 1 39 Throttle Lever 1
6 O-Ring (AS128) 1 23 Screw (M6*P1.0*L30) 1 40 Connect Nut 1
7 Handle Cover 1 24 Ornamental  Gasket 1 41 Handle Grip 1
8 Handle-black 1 25 Retainer Ring 1 42 Valve Seat 1
9 O-Ring (AS017) 1 26 Key 1 43 Valve 1
10 Protector Cover 1 27 Ball Bearing (6301ZZ) 1 44 Spring  (L28.2*D18*d4.5*w1) 1
11 Ball Bearing(608ZZ) 1 28 Front End Plate 1 45 Washer (D24.5*d22.2*T1) 1
12 Work Spindle(M14-P2) 1 29 Rotor 1 46 Air Inlet Bushing-3/8"-18NPT 1
13 Gear Ass'y 1 30 Rotor Blade 4 47 Guard (Long axis-7") 1
14 Washer (D28*d20.5*T0.6) 1 31 Cylinder Ass'y 1 48 Hex key 1
15 Washer (D46.6*d37.3*T0.6) 1 32 Rear End Plate 1 49 Wrench 1
16 Ball Bearing (6204ZZ) 1 33 Ball Bearing (6000ZZ) 1
17 O-Ring (S44) 1 34 Governor Ass'y 1

* Due to our continuous improvement, all specifications are subject to change without prior notice.
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